EZ TOW SPREADER

When the job requires more coverage than a push spreader, the Chapn EZ Tow™ Spreader
can make the job easy and quick. This value priced tow behind spreader hitches to most
ATVs and lawn tractors. The 5 to 1 gear ratio spreads a wide swath making this spreader
ideal for use with lawn tractors. The adjustable gate is easy to reach and adjusts between
30 different increments. Large 10 inch poly wheels with solid rubber tires will never go flat
and assure that this spreader will follow behind with a stable, bounce-free ride.

ow

80050 EZ Tow™ Spreader

Features:

80 Ib capacity hopper
5/1 gear ratio

3 hole, adjustable gate
1-30 Gate settings for accurate distribution with setting lock
Powder coated black steel tube frame

Enclosed gears to protect from the elements

Easily hitches to garden tractors and ATVs

10” poly wheels with solid rubber tires




CHAPIN

SPREADER Assembly /Operation Instructions / Parts

DO NOT RETURN TO THE STORE
Please call 800-950-4458 if you are missing any parts, having
trouble assembling, or have any questions regarding the safe
operation of this product.

Model 80050
80 Ib. Spreader

A WARNING/ ADVERTENCIA/ AVERTISSEMENT A

Carefully Read These Instructions Before Use
Lea estas instrucciones atentamente antes de utilizarlo
lisez attentivement ces instructions avant I'utilisation

IMPROPER USE OR FAILURE TO FOLLOW INSTRUCTIONS CAN RESULT IN PRODUCT FAILURE OR INJURIES. FOR SAFE USE OF THIS PRODUCT YOU
MUST READ AND FOLLOW ALL INSTRUCTIONS BEFORE USING.

EL MAL USO 0 EL NO SEGUIR LAS INSTRUCCIONES PUEDE ORIGINAR QUE EL PRODUCTO NO FUNCIONE O QUE PRODUZCA LESIONES. PARA UN
USO SEGURO DE ESTE PRODUCTO, DEBE LEER Y SEGUIR TODAS LAS INSTRUCCIONES ANTES DE UTILIZARLO.

UNE MAUVAISE UTILISATION OU NE PAS SUIVRE LES INSTRUCTIONS PEUT MENER A UNE DEFAILLANCE DU PRODUIT OU A DES BLESSURES.
POUR UTILISER CE PRODUIT SANS DANGER, VOUS DEVEZ LIRE ET SUIVRE TOUTES LES INSTRUCTIONS AVANT L'UTILISATION.

- Do not allow anyone to operate the broadcast spreader without proper instructions

- Do not permit children to operate the broadcast spreader

- Wear protective eyewear and gloves when handling and applying lawn and garden chemicals

- Read the chemical label instructions and warnings for handling and applying the chemicals you plan to
spread — application settings provided are only a guideline

- No permita que nadie opere el esparcidor a voleo sin las instrucciones apropiadas

- No permita que nifios operen el esparcidor a voleo

- Use gafas de seguridad y guantes al manejar y aplicar sustancias quimicas a patios y jardines

- Lea las instrucciones y advertencias quimicas en la etiqueta respecto al manejo y aplicacion de las sustancias que planea esparcir — las
configuraciones de aplicacion proporcionadas son sélo una guia

- Ne laissez personne utiliser I'épandeur centrifuge sans les instructions appropriées.

- Ne laissez aucun enfant utiliser ’épandeur centrifuge.

- Portez des lunettes de protection et des gants lors de la manipulation et I'application de produits chimiques pour le gazon et le jardin
Lisez les étiquettes d’instructions et d’avertissement des produits chimiques pour manipuler et appliquer les produits chimiques que vous
planifiez épandre — les parametres d’applications fournis le sont a titre guide

MODEL 80050 A .
CHAPIN INTERNATIONAL, INC. P.0.BOX 549 700 ELLICOTT ST. BATAVIA, NY 14021-0549 www.chapinmfg.com 800-950-4458 e

012349 R1013




ASSEMBLY INSTRUCTIONS

Full scale nuts and bolts

M6 Nylon
Locknut (4)

M6 x 45mm Hex Bolt (3)

Approximate assembly time is 5-10 minutes

Suggested Tools: Wrench and/or Ratchet Set
1.

2. Assemble strut to hopper frame

3.

4. Look inside hopper. Insert R-pin into hole in impeller shaft.

Assemble tow bar to hopper frame using (2) M6x45mm
Hex Bolts and (2) M6 Lock Nuts

Assemble hitch plate using (1) M6x35mm Hex Bolt and
(1) M6 Lock Nut. Assemble strut cap to tow bar using (1)
M6x45mm Hex Bolt and (1) M6 Lock Nut.

M6x45mm

M6 Lock &
méx45mm  Nut —>

M6x35mm

\

Hitch
Plate

Holes In Leg

GENERAL OPERATING INSTRUCTIONS

o

Be sure gate control is in the closed position before filling hopper

Determine appropriate setting for material being used by reading the suggested setting on the material’s bag AND/OR by referencing the application chart on
your spreader’s control panel (Charts provided are only guidelines. Be sure to read the instructions on the bag/box of the material you're spreading to identify
accurate setting needed)

Lossen wing nut and slide indicator to desired setting. Tighten wing nut completely.

To begin spreading, start pulling with tractor (about 3mph pace) and pull the gate control towards you to open gate. Push the gate control back to closed position
to stop spreading.

STORAGE AND MAINTENANCE

o When finished spreading, empty hopper of any remaining material

o Thoroughly wash spreader and allow to dry before storing

Replacement Parts

Qty | Part No. Description
1 6-9006 Wheel, 10” Solid Rubber (2)
1 6-9007 Axle Cap Driver/Idler

CHAPIN INTERNATIONAL, INC. P.0.BOX 549 700 ELLICOTT ST. BATAVIA, NY 14021-0549 www.chapinmfg.com 800-950-4458

The Way to Spray
Since 1884



INSTRUCCIONES DE ARMADO

Pernos y tuercas a escala completa

M

Ii;ﬂ)t;angrca Mé Perno hexagonal M6 x 45mm (3) Perno hexagonal M6 x 35mm (1) Clavijaen R (1)

El tiempo aproximado de armado es de 5-10 minutos

Herramientas sugeridas: Juego de llaves y/o matracas

ClavijaenR (1)
1. Ensamble la barra de remolque al chasis de la tolva
utilizando (2) pernos hexagonales M6x45Smm y (2)

contratuercas M6

2. Ensamble el puntal al chasis de la tolva
M6x45mm
3. Ensamble la placa de enganche usando (1) perno
hexagonal M6x35mm y (1) contratuerca M6. Ensamble
la tapa del puntal a la barra de remolque usando (1)
perno hexagonal Méx45mm y (1) contratuerca M.
4. Mire dentro de la tolva. Inserte la clavijaen Rencel

eje impulsor.

Contratuerca
M6x45mm M6 >

M6x35mm

\

‘ Tapa del
. puntal

Placa de

enganche Puntal

Barra de
remolque

Agujeros
del puntal en la pata

INSTRUCCIONES DE FUNCIONAMIENTO GENERAL

o Asegurese de que el control de la compuerta se encuentre en la posicién cerrada antes de llenar la tolva.
e Determine el ajuste adecuado para el material que se utiliza leyendo el ajuste sugerido en la bolsa del material Y/O remitiéndose al gréfico de aplicacion en el panel
de control de su esparcidor. (Los gréficos proporcionados son solo pautas. Asegtirese de leer las instrucciones de la bolsa/caja del material que esparce para identificar el

ajuste preciso que necesita.)
o Afloje la tuerca de mariposa e incline el indicador al ajuste deseado. Ajuste la tuerca de mariposa por completo.
e Para comenzar a esparcir, comience a jalar con el tractor (a una velocidad de 3 mph [4.8 km/h] ) y tire del control de la compuerta hacia usted para abrir la compuerta.

Empuje el control de la compuerta a la posicién cerrada para dejar de esparcir.

GUARDADO Y MANTENIMIENTO

o Cuando haya terminado de esparcir, vacie el material restante de la tolva.
o Lave bien el esparcidor y deje secar antes de guardar.

NO LO REGRESE A LA TIENDA
Piezas de repuesto Por favor, llame al 800-950-4458 si le faltan piezas, tiene prob-
lemas con el ensamblaje o tiene alguna duda sobre el funciona-
Cant. | PartN.° Descripcion miento seguro de este producto.
1 6-9006 Rueda, Caucho solido de 10” (2)
1 6-9007 Tapa del eje impulsor/Polea

A .
CHAPIN INTERNATIONAL, INC. P.0.BOX 549 700 ELLICOTT ST. BATAVIA, NY 14021-0549 www.chapinmfg.com 800-950-4458 e




INSTRUCTIONS D’ASSEMBLAGE

Boulons et écrous en taille réelle
A R T A A T VA dheteataRMAMRARMMMRMRNIRIM
\ LI L) L ) l‘.\t\;t\\\~\\‘\\\\\‘.\\\\\\\‘\\‘.\\\\~\.\‘\\\\.\‘.\\~\.\‘\}\\\t‘,\0\\\\‘\L‘,\M\‘\\\.‘ ‘ = ‘ j :

Ecrous 4 blocage Boulon hexagonal M6x45 mm (3) Boulon hexagonal M6x35 mm (1) Agrafeen « R » (1)
nylon M6(4)

Le temps d’assemblage approximatif est de 20-45 minutes

Outils nécessaires : Cl¢ et/ou jeu de clés a rochet

Agrafe en «R »
1. Assemblez la barre d’attelage au bati de la trémie 4 laide de (2)
boulons hexagonaux M6x45mm et (2) contre-écrous M6.

2. Assemblez le support au bati de la trémie.

3. Assemblez la plaque d'attelage en utilisant (1) boulon hexagonal
M6x45mm
M6x35mm et (1) contre-écrou M6. Assemblez le capuchon
du support & la barre d’attelage 4 Iaide de (1) boulon hexagonal
M6x45mm et (1) contre-écrou M6.
4. Regardez al'intérieur de la trémie. Insérez une goupille

en « R » dans le trou de I'arbre de la roue.

Contre-verrou
M6x45mm M6 —>

M6x35mm

‘ Capuchon
‘ . du support

Plaque / |
d’attelage |
\ =

»—ﬁti de |V

trémie

Barre
d’attelage

Trous du support
dans le montant

INSTRUCTIONS GENERALES D’UTILISATION

e Assurez-vous que la vanne de dégagement est en position fermée avant de remplir la trémie.

o Définissez les parametres appropriés pour le matériel utilisé, en lisant les parametres suggérés sur le sac du matériel ET/OU en consultant le tableau d'utilisation
sur le panneau de contrdle de votre épandeur (tableaux fournis qu’a titre indicatif. Assurez-vous de lire les instructions sur le sac ou la boite du matériel a épandre
pour déterminer les paramétres nécessaires pour obtenir un réglage précis.)

e Desserrez [écrou a oreilles et faites glisser I'indicateur sur la valeur de réglage souhaitée. Serrez complétement Iécrou 4 oreilles.

e Pour commencer I‘épandage, commencez  tirer avec le tracteur (2 un rythme denviron 4,8 km/h [3 mi/h]) et tirez la vanne de dégagement vers vous pour

ouvrir la vanne. Pousser la vanne de dégagement en position fermée pour arréter Iépandage.

ENTREPOSAGE ET ENTRETIEN

e Une fois I'épandage terminé, videz la trémie de tout résidu de matériel.

e Bien laver [¢pandeur et laissez-le sécher avant de Ientreposer.
NE PAS RAPPORTER AU MAGASIN
Pieces de rechange Veuillez composer le 800-950-4458 si des pieces sont

i o . manquantes, si vous avez des problémes d’assemblage
ate No piece Description ou des questions relativement au fonctionnement
1 6-9006 Roue, 25 cm (10 po) & bandage plein (2) sécuritaire de ce produit.
1 6-9007 Chapeau d’essieu/pignon

A .
CHAPIN INTERNATIONAL, INC. P.0.BOX 549 700 ELLICOTT ST. BATAVIA, NY 14021-0549 www.chapinmfg.com 800-950-4458 @mﬂém




